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3L

Report No.: BTL-FCCP-3-2504G031

héstMode

[TX B Mode_Ant. 1

Channel

Frequency
(MHz)

Power Spectral Density
(dBm/3kHz)

Max. Limit
(dBm/3kHz)

Result

01

2412

-4.75

8.00

Pass

06

2437

-5.82

8.00

Pass

11

2462

-6.36

8.00

Pass

CHO1

CHO06
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Test Mode

[TX B Mode_Ant. 2

Channel

Frequency
(MHz)

Power Spectral Density
(dBm/3kHz)

Max. Limit
(dBm/3kHz)

Result

01

2412

-5.40

8.00

Pass

06

2437

-7.45

8.00

Pass

11

2462

-7.09

8.00

Pass

CHO06

CH11

- 3048 SWT 1.4 ms (26 ms) & VBW 10kiz_Mode Auto! - e
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Test Mode

| TX B Mode_Total

Channel

Frequency
(MHz)

Power Spectral Density
(dBm/3kHz)

Max. Limit
(dBm/3kHz)

Result

01

2412

-2.05

8.00

Pass

06

2437

-3.55

8.00

Pass

11

2462

-3.70

8.00

Pass
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‘Test Mode

Channel

[TX G Mode_Ant. 1

Report No.: BTL-FCCP-3-2504G031

01

Frequency
(MHz)

06

2412

Power Spectral Density

Max. Limit Result
(dBm/3kHz) (dBm/3kHz)
-8.56 8.00 Pass
2437 -8.61 8.00 Pass
1 2462 -9.05 8.00 Pass
CHO1 » CHO6 CHM1
e om nm s 1o i i man ome  cnme e s
Test Mode [TX G Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -8.82 8.00 Pass
06 2437 -7.14 8.00 Pass
11 2462 -8.33 8.00 Pass
CHO1 CHO6 CHM

o W

] w\‘”“ M‘f\‘y“".\ , 3 "‘N"\’r..w . ' A “y""r\}y

il "o, g o) [actd” My

Test Mode [TX G Mode_Total
Channel Frequency Power Spectral Density Max. Limit
(MHz) (dBm/3kHz) (dBm/3kHz)

01 2412 -5.68

06 2437

11

2462

-4.80

8.00

Result

-5.66

8.00

Pass

8.00

Pass

Pass
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Report No.: BTL-FCCP-3-2504G031
[Test Mode [TX AX(HE20) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul

01 2412 -9.02 8.00 Pass

06 2437 -8.95 8.00 Pass

11 2462 -9.45 8.00 Pass

CHO1 | CHO6 CH11

- W

Test Mode [TX AX(HE20) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 2046 8.00 Pass
06 2437 2925 8.00 Pass
1 2462 8.84 8.00 Pass
CHO1 CHO6 CH11
v e W =
. - e e ot ot o & o er o
,,,,, I i ot i
J \ / L L
Test Mode [TX AX(HE20) Mode_Total
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
01 2412 6.22 8.00 Pass
06 2437 -6.00 8.00 Pass
1 2462 612 8.00 Pass
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Report No.: BTL-FCCP-3-2504G031
[Test Mode [TX AX(HE40) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
03 2422 11.19 8.00 Pass
06 2437 11.49 8.00 Pass
09 2452 12.25 8.00 Pass
CHO3 \, CHO6 CHO9
{/‘ o o » ,ﬂi : v‘.""‘(""; :
Test Mode [TX AX(HE40) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
03 2422 11.42 8.00 Pass
06 2437 11,61 8.00 Pass
09 2452 11.62 8.00 Pass
CHO3 CHO6 CHO9
e T oo o i e o o i e -
Test Mode [TX AX(HE40) Mode_Total
Frequency Power Spectral Density Max. Limit
CiEne) (MHz) (dBm/3kHz) (dBm/3kHz) .
03 2422 -8.29 8.00 Pass
06 2437 854 8.00 Pass
09 2452 8.92 8.00 Pass

End of Test Report
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